
17
37

36

6
(x2)

16

19
(x2)

6

38

15

13

12

11

10

7
5

(x2)

14

3

2

1

1 6
(x2)

5
(x3)

8 9

34

33

35

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	 1	 05-77-0016	 M8 x 15mm Flange Hd. M Screw	 (1)
 	2	 43-34-2718	 Washer, Edger Blade Capture	 (1)
	 3	 42-26-0031	 Blade, Design 10	 (1)
	 4	 28-53-0077	 Hub	 (1)
	 5	 05-74-0261	 M5 x 13mm Torx T-25 B Screw	 (5)
	 6	 05-74-0262	 M5 x 8mm Torx T-25 B Screw	 (5)
	 7	 28-41-0024	 Guard, Ink Fill	 (1)
	 8	 28-41-0025	 Rubber Guard	 (1)
	 9	 28-28-0052	 Guard Front Retaining Plate	 (1)
	10	 05-74-0263	 M6 x 73mm Screw Bolt	 (1)
	11	 42-36-0054	 Wheel Plate	 (1)
	12	 42-40-0013	 Bushing, Sleeve	 (1)
	13	 45-94-0017	 Wheel, Edger	 (1)
	14	 45-88-0077	 Washer	 (1)
	15	 05-90-0016	 Spring Washer	 (1)
	16	 28-28-0037	 Skid Plate	 (1)
	17	 43-98-0027	 Clamping Knob	 (1)
	19	 05-74-0315	 M5 x 17mm Pan Hd. Torx T-25 B Screw	 (2)
	20	 ---------------	 O-Ring, Top	 (1)
	21	 ---------------	 O-Ring, Bottom	 (1)
	22	 ---------------	 Cultivator Tube Seal	 (1)
	23	 ---------------	 Tube	 (1)
	24	 ---------------	 M4 Hexagon Nut	 (1)
	25	 ---------------	 M4 x 6mm Pan Head Torx T-20 Screw	 (1)
	27	 ---------------	 Washer	 (1)
	28	 ---------------	 Sleeve for Attachment	 (1)
	29	 ---------------	 E-Ring	 (2)
	30	 ---------------	 Shaft	 (1)
	31	 ---------------	 Liner	 (1)
	33	 49-96-0182	 Wrench Edger	 (1)
	34	 49-96-0012	 5mm Hex Key	 (1)
	35	 06-42-0010	 Coupler Key	 (1)
	36	 43-44-0093	 Tube Assembly	 (1)
	37	 42-92-0149	 Tube Seal Assembly	 (1)
	38	 14-30-0054	 Gearbox Assembly	 (1)
	40	 12-20-0386	 Service Nameplate (Not Shown)	 (1)

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 1	 05-77-0016	 Edger Blade (3)	 25-28				   21-24
	 5	 05-74-0261	 Guard (7)	 25-28				   21-24
	 5	 05-74-0261	 Guards (8,9)	 12-15				   10-13
	 6	 05-74-0262	 Plate (11)	 12-15				   10-13
	 6	 05-74-0262	 Plate (16)	 30-33				   26-28
	 6	 05-74-0262	 Gear Box Assy (38)	 25-30				   21-26
	 17	 43-98-0027	 Wheel (13)	 2-6				  1.7-5.2
	 19	 05-74-0264	 Gear Box Assy (38)	 23-27				   20-23

No. 49-16-2795 
Bed Redefiner Attachment
Serial No. N95A

NOTE: Apply 2g of type “J” 
grease (49-08-4220) to the 
bottom side cavity of the 
Tube Assembly (#36).

NOTE: item #19 (05-74-0315) should be replaced 
with the gearbox item #38 (14-30-0054)

12




